JET

Riataatdll ctal Working Bandsaw

414466-3RU....3~400V, 50Hz

PARTS LIST

JPW (Tool) AG
Tamperlistrasse 5
CH-8117 Fallanden
Switzerland

Phone +41 44 806 47 48
Fax +41 44 806 47 58
www.jettools.com

414466-3RU  2015/12/14


http://www.jettools.com/

Base Assembly

LO&
:;wa
402(2}

! E//Lmlzl

405 = %{Aoo
406(2) &
wiy E T
08 V:,/’
m’/ Bi2] ?

g L
A

409421
47012 e

¥

7

11143}

L

s

11\? 5 ?/"' )
¥y

12614}

ZBSlh

28L1(8)

l
;mm

13818}



Bow Assembly

179021 —E

180(2) —?

233(2) &t

239(8) £

= i

i 190-10(2)
190-112) —§ o
i o
1903(2?’?»
| 190-Li2l 1o
! :
T Vg
| - ANTTR
1192-1 L T |
B By,
Lo S S
- L i’ I
£ 192-3 | Stmmpes
Wi s o ,
191 5
!
i
192 i
L

\

T
176-6121 N
~

i | 174-512)

ol

s,

14212} i

\\‘
N,

-

it

166-5(3)

- ‘ ﬁ\y
/‘7 153‘2'151.(2)

(16318

14714)
148{4)

1414) T\
211{2)
212{2)

\T/ 202-6(2}—#

803(4)

804(L)

A

3 290(2)

292

NN

2132

202

\
N
A\

202-5(2—@'\,

202-1

N

192-3—> |} ©—191-3 |
I e =
191



Parts List: HBS-814GH Band Saw

Index No. Part No. Description Size

1o HBS814GH-001............. BaSE i e
2 i, HBS814GH-002............. Stand Complete ASSEMDBIY .........oovvviiiiiiiies e
2-1 HBS814GH-002-1.......... C00lANTE PAN ...t e s
2-2 HBS814GH-002-2.......... Leg (RIGNL) ...t e
2-3 . HBS814GH-002-3.......... LG (LT 1ottt e s
24 ... HBS814GH-002-4.......... PANEI ... e
IC IR HBS814GH-003............. Vise Jaw Bracket (FIrONt) .........occeeiiiiiiiiiiies et
4., HBS814GH-A4 ................. WaASHET .. 10X 25X 2 civeeeiiiiene
5 e HBS814GH-005............. Carriage Bolt.........coccvvieiiiiiieie e, 1/2"12X 27 v
(ST TS-0209071 .....oeevveennee. Socket Head Cap SCrew .........ccccoevvevvernnnen. 3/8"-16 x 1-1/2"L .........
T o 6290483 ... HEX NUL....oiieiiee e 12712
8 i HBS814GH-063............. WESNET ... 12X 28X 2 ceveiiieiienne
9 e HBS814GH-009.............. HeX Cap SCreW.......oovvvvieeenieenee e 1/2"-12 X 2"L e
10 HBS814GH-010............. Vise Jaw Bracket (REAN) ........ccoiviuiiiiieieeeiiiis eeeeeeeesssiiienee e e e e e s ssnneeens
11 e HBS814GH-011............. Miter Clamp BOlt...........oooiiiiiiieiie s e
13 HBS814GH-013............. HANAIE ... e
14 ... HBS814GH-014............. CANK . e
15 HBS814GH-015............. WaSher ... 12X23X2 oo,
16 .o HBS814GH-016............. TRPUSE FIANGE ... e
17 s TS-0267051 ........ovvveeeee. Socket Set SCreW .......uvvveveveeiiiiiiieireee e 1/4"-20 x 1/2"L ............
18 . HBS814GH-018............. ACIME NUL...ceee e ceer e e
19 HBS814GH-019............. ACIME SCIEW ...oviiiiiiiiiiiiiiiii s e
20 i HBS814GH-020............. PN 5X34L i,
21 i HBS814GH-021............. ViISE CBIM ..ttt beeesnreesbe e sbr e sbe e e nnneenans
22 i TS-0051021 ......cccuveeneee. HeX Cap SCreW.......coovveiieeerieenee e 5/16"-18 x 5/8"L ..........
23 HBS814GH-023............. WaSher .....ooiiii 8X25X 3 i,
24 ... HBS814GH-024 ............. Shipping Bracket .........coocuiiiiiiiiiies e
25 TS-0060081 ...........cc...... HeX Cap SCreW.......cccoviviiiriiiiiieiiiiieeeeee e 3/8"-16 x 1-3/4"...........
26 i TS-0060091 ..........ceeee.. HeX Cap SCreW......cccceviiiiiriiiieeee e 3/8"-16 X 2" oo
27 i HBS814GH-285............. WaSher ... 1I0X20X 2 cevveeeieienenn
28 e TS-0561031 .........eceeeee. HEX NUL..cooiiiiii e 3/87°-16....eeiieiiieee
29 HBS814GH-029............. KNOD <. e s
30 i HBS814GH-030............. SRAFL .. s
37 i HBS814GH-037............. FIDEr WASHET ...t e
40 ............. HBS814GH-040............. L0701V =T P TSP PP POV PP PPP
41 ............. TS-081C022................... Phillips Pan Head Machine Screw ................ #10-24 x 3/8"L.............
50 i HBS814GH-050............. STOP BIOCK ...ttt e s
51 i HBS814GH-051.............. TRUMD SCIEW ..t e
52 i HBS814GH-052............. StOCK StOP ROG....o it e
53 i TS-0051031 ......ccevvvveeee. HeX Cap SCreW......cccceviiiiiriiiieeee e 5/16"-18 x 3/4"L ..........
54 ... TS-0267061 ..........ceee.... Socket Set SCrew .......ccovvveeeiiiiieeiiieee e, 1/4"-20 x 5/8"L ............
55 s HBS814GH-055............. Cylinder LOWET SUPPOIT......cciiiiiieiiiiiee it ettt
56 ciiiiinne TS-0060061 ................... HeX Cap SCreW......cccceviiiiiriiiieeee e 3/8"-16 x 1-1/4"L .........
57 o HBS814GH-285............. WaASher .....eeiiii 10X 20 X 2 ceveeireeeienne
58 i HBS814GH-058.............. BEANNG ..ttt e
59 i HBS814GH-059.............. WASKET ..o e e
(510 IR HBS814GH-060............. ST o1 T PP P POV PP PP
61 .o HBS814GH-061............. PIVOL SHAft ... e
62 .o HBS814GH-062.............. BUSKING ..ot et
63 . HBS814GH-063............. WaSher ... 12X28 X2 ccoiiiiieeennnn.
64 ... 6290483 ......oeeeeiiieee HEX NUL..cooiiiiiiieiee e 1/2"-12 e
69 .o HBS814GH-069............. 2] = o3 (-] OSSR
70 i TS-0060031 .........ovveeee. HeX Cap SCreW......ccceeviiiiiiiiiieee e 3/8"-16 x 3/4"L ............
71............. HBS814GH-071............. WaSher ... 1I0X25X3 .,
76 e HBS814GH-076............. 1o 1= o
T7 i TS-0050011 ......cccuveeeeee. HeX Cap SCreW.......covvveiiiieniieniie e 1/4"-20 x 1/2"L ............
8l . TS-081C022..........ceeee.... Phillips Pan Head Machine Screw ................ #10-24 x 3/8"L.............

4



Index No. Part No. Description Size Qty

82 . TS-069204 .......cccuvveennee. Flat Washer ........cccccooviii e H10 i 2
83 . HBS814GH-083............. SCAIB ..t e 1
84 ..o HBS814GH-084............. ST o 1] oo [PPSR 1
85 s HBS814GH-085............. SPriNg AJUSTING SCIEW .....cceiiiiiieiiiiieeiriiiees ittt 1
86 .eerenne TS-0051031 ......cevvvveeen. HeX Cap SCreW......coueeviiiiiiiiiieee e 5/16"-18 x 3/4"L .......... 1
87 e HBS814GH-087 ............. WaSher ... 8X23X2 it 1
88 i HBS814GH-088............. Spring Handle Bracket ...........ccccoiiiiiiiiiiiiees s 1
89 . HBS814GH-092............. WaSher ... 10X 23X 2 oo, 1
90 .eerenne TS-0561031 ........cvveeeeee. HeX NUL...oooiii e 3/8-16....uiiiiiiieeie 1
92 . HBS814GH-092............. WaASHET ..o 10X 23X 2 cvveeeiiiieanns 3
93 . TS-0209061 ..........c........ Socket Head Cap SCrew .........cccceeeveveeeennnnen. 3/8"-16 x 1-1/4"L ......... 3
96 ....ceeene HBS814GH-096............. Rear PiVOt BraCKet.........uiiiiiiiiiiiiiiiee it ceevsiiie e siee e 1
98 .. TS-0267051 .........oce.... Socket Set SCreW .......ccevvvveveviiiieeeiieee e, 1/4"-20 x 1/2"L ............ 1
99 .. HBS814GH-099............. Cylinder UPPer SUPPOIt........cccuuiiiiieeeeeiiiiiiies ceeeeiiiireneeeeeessssnnnnneeeees 1
100 ........... HBS814GH-100............. SRAM e 1
101 ........... TS-0060051 .........coeeeee... HeX Cap SCreW......ccceeiiiiiiiiiiieee e 3/8"-16 x 1"L ............... 2
102 ........... HBS814GH-4 ................. WaSher ... 1I0X25X 2. i 2
103........... HBS814GH-103............. Cylinder Complete Set ... e 1
105 ........... HBS814GH-105............. Cross Round Head Screw.........cccccveveeeiinnns 1/4"-20 x 5/8"L ............ 4
106 ........... HBS814GH-106............. WaSher ... 6.3x19x15............ 4
107 ........... HBS814GH-107............. PUMP o 1/8HP,110/220V,1PH . 1
108 ........... HBS814GH-108............. Close NIpPIe ...evvvveiiiiie e 3/8"PT o 1
109 ........... HBS814GH-109............. HOSE .. OD12 x ID8 x 2000.....1
110 ........... HBS814GH-110............. HOSE CliP .ot B/8" i 3
111 ........... TS-081C022................... Phillips Pan Head Machine Screw ................ #10-24 x 3/8"L............. 3
113 ........... HBS814GH-092............. WASKET .. 10X 23 X2 couvveeiiiieaanns 2
114 ........... TS-0209031 ........ovvveeee. Socket Head Cap SCrew .........cccceevvvveeeennnnen. 3/8"-16 x 3/4"L ............ 2
118........... HBS814GH-118............. HOSE oo OD16 x ID13 x 260 .....1
................. HBS814GH-118N .......... HOS€ ...oeevevieiiiiiiiiieie et OD24 X ID18.5 X 650 .. 1
119........... HBS814GH-119............. (070 o] F=1 o1 N =T o | PSR SOPI 1
126 ........... HBS814GH-126............. WaSher ... 5/8"x 40 x 3"............... 4
127 ........... HBS814GH-127 ............. WHREEI ... e e e 2
128 ........... 5519932....cccvveiiiiinen 100 ]1(=] gl =1 o O PRT 3X25L i 2
129 ........... HBS814GH-129............. WHhEEI ROG ...t eies eetiee e et e et e e e niaeee e 1
133 ........... 6290483 .......eeveiiiieen HEX NUL..eoiiiiiiie e 172-12. i, 2
134 ........... HBS814GH-134............. Coaster of Stand........cccoeeveveiiiiee e, /2" e 2
137 ........... TS-0680041 ................... WASKET ... 38" i 8
138 ........... TS-0060051 ................... HeX Cap SCrEW......cccoviviieeeiiiieeeiiieeeeeiieeee s 3/8"-16 X 1"L ....eeeenneee. 8
139 ........... HBS814GH-139............. [ = T o |1 PSR 1
140 ........... HBS814GH-140............. Flat Cross Head SCrew .......ccccceeeveccvvvienneeennn. M5-0.8 x 12L............... 1
141 ........... TS-1523051 ....ccevvveeneee. Socket Set SCreW .......vuvveveeeeeiiiiieieeee e M6-1 X 15L.....cceeveeennn. 4
142 ... HBS814GH-142.............. DOOF CliP LOWET ...ttt e ettt 2
143 ........... HBS814GH-143............. WaSher ... 6.3x16x1.5............ 4
144 ........... TS-0050011.........cc.....e. HeX Cap SCreW......cccoviuvieeeiiiiieeiiieee e siieee e 1/4"-20 x 1/2"L ............ 4
146 ........... HBS814GH-146............. BOOY FrAME ...eiiiiiiiiec ittt cee et e e s e e s e e s snneeeas 1
147 ........... TS-0720091 ... LOCK WaSher......ccvvvieiiiiiie s 38" i 4
148 ........... TS-0060061 ................... HeX Cap SCrEW......ccccvvvvieeeiiiieeeiiieee s siieeee s 3/8"-16 x 1-1/4"L ......... 4
152 ........... HBS814GH-152............. Upper Bracket hold dOWN ... e 1
153 ........... HBS814GH-285............. WASKHET ... 10X20 X 2 cvveeeiiiieanns 2
154 ........... TS-0060051 .........oceeeee... HeX Cap SCreW......ccceeviiiiiiiiiieee e 3/8"-16 X 1" ... 2
155........... HBS814GH-155............. Blade.....ccoovveeeeeieiieeeee e 0.032" x 3/4" x 2464L x 5-8T"...... 1
156 ........... HBS814GH-156............. DriVE WHEEI ...ttt vttt er e e e e et r e e e e e e 1
157 e TS-0267051 ... Socket Set SCreW .......vvvvvveeeeiiiiiiieeeee e 1/4"-20 x 1/2"L ............ 1
158 ........... 5519933 ... C-Retainer RiNG.......ccccveviiveieiiiiie e, S25. 1
159 ........... HBS814GH-159............. Blade Back COVEI.......cooiiiiiiiiie ettt ctiiieen e e e s e s sieeaene e e e e e e 1
160 ........... HBS814GH-143............. WASKHET ... 6.3x16x1.5.............. 4
161 ........... HBS814GH-161............. [ [0 o I PRSPPI 4
163 ........... HBS814GH-163............. Clamp BIOCK GUIAE AIM ..ot eiiiiee cee e 1
164 ........... TS-1550071 ...ccovvveeennnee Flat Washer ........cccccovciiii i 1Y O R 1



Index No. Part No.

166-1 ..
166-2 ..
166-3 ..
166-4 ..
166-5 ..
166-6 ..
166-8 ..
166-9 ..

190-4 ..
190-5..
190-6 ..
190-7 ..
190-8 ..
190-9 ..

190-10
190-11
190-12
190-13

191-1..
191-2 ..
191-3..

192-1..
192-2 ..
192-3..

198-1..
198-2 ..
198-3..
198-4 ..
198-5..

HBS814GH-165.....
HBS814GH-166.....
HBS814GH-166-1..
HBS814GH-166-2..
HBS814GH-211.....
TS-0051031 ...........
HBS814GH-166-5..
HBS814GH-166-6..
BB-620277.............
HBS814GH-166-9..
HBS814GH-173.....
HBS814GH-173-1..
HBS814GH-173-2..
HBS814GH-173-3..
HBS814GH-174.....
HBS814GH-174-1..
HBS814GH-174-2..
HBS814GH-174-3..
TS-1533042 ...........
TS-1550041 ...........
TS-1482031 ...........
TS-0561031 ...........
HBS814GH-176.....
HBS814GH-177 .....
TS-0270071 ...........
TS-0051071 ...........
HBS814GH-180.....
TS-0051031 ...........
TS-0720081 ...........
HBS814GH-200.....
HBS814GH-187 .....
HBS814GH-190.....
HBS814GH-190-1..
HBS814GH-190-2..
HBS814GH-211.....
TS-0720081 ...........
TS-0208071 ...........
TS-1523031 ...........
TS-1503041 ...........
TS-1540071 ...........
TS-2361101 ...........
HBS814GH-190-10
TS-0207041 ...........
HBS814GH-190-12
TS-1503021 ...........
HBS814GH-191.....
HBS814GH-191-1..
BB-60877...............
5515607 ......ccceee....
HBS814GH-192......
HBS814GH-192-1..
BB-608Z7...............
5515607 .................
HBS814GH-198.....
HBS814GH-198-1..
HBS814GH-198-2..
HBS814GH-198-3..
HBS814GH-285.....
TS-1523031 ...........

Description Size Qty
LC 1] o PR M10-1.5 x 52L ............. 1
Idler Wheel ASSemMDBIY.........ouvviiieiiiie s e 1
[AIEN WHREEI ...t e 1
BeANNG COVEN ... .ueiiiiiiiiie ettt e 1
WaSher ... 8X18X15. s 1
HeX Cap SCreW.......cccovvvviiriiiiiieiiiiieeeeeeee 5/16"-18 x 3/4"L .......... 1
Cross Round Head Screw..........cccoecvveeennnen. #10-24 x 3/8"L............. 3
BUSNING ...t e 1
Bearing ......ocvveeiiiiiee e 6202Z7Z......ccovviiiinn 2
BUSHING ..ceii e e 1
Shaft ASSEMDBIY.......eeieeee s e ———————— 1
Sliding Plate Draw BIOCK ...........uuviiiieiiiiiiiies e eriieee e 1
Blade Wheel Shaft..........cooiiiiiiiiiiit e 1
PN AX22L oo 1
Control BOX ASSEMDBIY ...cceciiiiiiiiiee e cciiies e s 1
L070] g1 170] I =To ) G PSPPSRI 1
LO70] g1 (0] I = F- | (PSRRI 1
Label for Name Plate...........ueviiieiiiiiiiiiieeees i 1
Phillips Pan Head Machine Screw ................ M5-0.8P*12L............... 4
Flat Washer .......cccccooeeviiiieeee e Y T 2
HeX Cap SCreW.......cccoviiiiiriiiiiieieiiieeeee e M6-1.0 X 15L ............... 2
HEX NUL..eeiiiiiiiec e 3/8-16..cccviiieiiiiiee 1
SldING Plate. ... 2
Blade Tension Slide BIOCK..........cooiiiiiiiiiiiis e 1
Socket Set SCreW ........ueveveieeiiiiiiiieieeeeee s 5/16"-18 x 3/4"L .......... 1
HeX Cap SCreW......cccoviuiieeeiiiieeeiiieeeesiieee s 5/16"-18 x 1-1/2"L ....... 2
WaSher ... 8X12X2 i 2
HeX Cap SCreW.......cccoviviiiiriiiiiieee e 5/16"-18 x 3/4"L.......... 4
LOCK WaSher........ccvvveiiiiiiiiiiieie e 5I16".eie e 4
Phillips Pan Head Machine Screw ................ 1/4"-20 x 3/8"L ............ 1
Blade GUANT .......ceeiiieeiiiiiiiiee e st er e e e s e e e e e e e 1
Blade Guide ASSEMDIY .....cocuviiiiiiiiiict e 1
Blade GUITE .......ueiieiiii e et 1
Adjustable Bracket (Front)..........cccccccevviivies e, 1
Washer ... 8x18x1.5. ... 2
Lock Washer ... 5I16".cie 2
Socket Head Cap SCrew ......ccoeeeeeeeeeceiieeennns 5/16"-18 x 1-1/4L ....... 2
Socket Set SCreW ........eeeeveveeiiiiiiiieeeeeeee s M6-1P*10L.........ceeee.... 2
Socket Head Cap SCrew .........cccceevviveeeennnnen. M6-1 X 15L ..ovveeiirenes 2
HEX NUL. ..o M10-1.5xP1.............. 2
LOCK WaSher........covvveeiiiiiiiiiieee e 1Y 2
Carbide GUIAE ... ceee e 2
Socket Head Cap SCrew .........cccceeeviveeeennnen. 1/4"-20 x 3/4"L ............ 2
Top GuUIde Left..ciiiii 1
Socket Head Cap SCrew .....cccoeeeeeeeeeeeiiiiennns M6-1 X 10.......cceeveee. 1
Eccentric shaft ASSemDbBIy ... 2
ECCeNtriCc Shaft.......coiiiiiii s e 2
Bearing ..ccooooiiiiii e 608ZZ.....uveeeiieii 2
C-Retaining RiNG .....c.cuvveeiiiiiiiiiiieeeeeeee S10.c i 2
Bearing Shaft ASSEMDBIY ........oviiiiiiiiit e 2
Bearing Shaft..........cooiiiiii e e 2
Bearing ......ocvveeeiiiiiieiie e 608ZZ......ovvveveeii 2
C-Retaining RiNG .......ooveiiiiieiieeee e, S10.ieie e 2
Brush ASSEMDBIY......cooiiiiiiiii e e 1
BruSh SUPPOIt......eeiiieiee et e 1
BIUSK e e 1
BUSHING ..cciii i e 1
Washer ... 10X20 X 2 e, 1
Socket Set SCrew ........eeeevvieiiiiiiiiiiieeeeee s M6-1 X 10L.......oveeeeeen. 1

6



Index No. Part No. Description Size Qty

198-6........ HBS814GH-198-6.......... BUSKING ..ot v 1
200 ........... HBS814GH-200............. Phillips Pan Head Machine Screw ................ 1/4"-20 x 3/8"L ............ 2
201 ........... TS-0680021 ........coeeeee. Flat Washer ..........cccooeviii e LA e 2
202 ........... HBS814GH-202............. Blade Guide ASSEMDIY .....cocuviiiiiiiiiiiicit e 1
202-1........ HBS814GH-202-1.......... Blade AdUSEabIe............ooiiiii et 1
202-5........ TS-1540071 ....ccovveeene HEX NUL. ..ot M10-1.5x P1 .............. 2
202-6........ TS-2361101 ........ceceee LOCK WaSher.......cuuviiiiiiiiiiiiece e MLO .o 2
202-13...... HBS814GH-202-13........ Carbide GUIAE ......ocviieiii s e 2
202-14 ...... TS-0207041 .........oeveee.. Socket Head Cap SCrew .........cccceeeveveeeenennn. 1/4"-20 x 3/4"L ............ 2
202-15...... HBS814GH-202-15........ Top GUIde RIGNE ..o e 1
211 ... HBS814GH-211.............. WESNET ... 8X18Xx15.. . 2
212 ... TS-0720081 ........coeene. Lock Washer.........cccvieviiiiiieenc e B5I16"...oiiiiiieeiee e 2
213 ... TS-0208121 ......ccvveeene. Socket Head Cap SCrew .........ccccovvververennnn. 5/16"-18 x 2-1/2"L ....... 2
231 ..o HBS814GH-231............. HanNdIe BOAY ......oooiiiiiiieiiec e et 1
232 . HBS814GH-232............. Blade TeNSION Bar........ccocviiiiieiiiecree e vt 1
233 .. HBS814GH-233............. KINOD e e s 2
234 ........... HBS814GH-234 ............. INICALON PIALE ... e 1
235 ... HBS814GH-235............. Thrust Rearing........occoeeeevviieeiniiee e I0X25X 2 i, 2
238 ... HBS814GH-238............. SIBBVE ... e 1
239 ........... HBS814GH-239............. SPFNG ceeeiiiiie e 23x12.2x1.5t........... 8
240 ........... HBS814GH-240............. SCAIE ..t e 1
241 ........... HBS814GH-241.............. RIVEL .. DB2X6 oo 2
249 ... HBS814GH-249............. T o] 1 o [P P PRSPPSO 1
271A......... HBS814GH-271A........... Electrical CONtrol BOX ........ccveviiiiiiriiiiiiiieiis ceeiiiniee e e 1
272 ... HBS814GH-272............. Cable Clamp ... e 2
281 ........... TS-081F052.........ccceene. Pan Head Phillips Screw ..........cccooeveiviieeenns 1/4"-20 x 3/4"L ............ 8
282 ........... HBS814GH-143............. WaASKHET .. 6.3x16x1.5........ 16
283 ... TS-0570011 ..........c....... HEX NUL. ..ot 1/4-20 ... 8
284 ........... TS-0060051 .........oceeeee.. HeX Cap SCreW.......cccoviiiiiriiiiiieieiiieeeee e 3/8"-16 X 1"L ....oeevenee 8
285........... HBS814GH-285............. WaASKHET .. 1I0X20X 2 ceevvveeeennn. 16
286 ........... TS-0561031.........oce.e. HEX NUL. oot 3/8-16..cceiiieiiiiee 8
287 oo HBS814GH-287 ............. Valve ASSEMDBIY ....oooiiiiiiiiiii s e 1
287-1........ HBS814GH-287-1.......... Micro Control BIOCK ..........cocovviiiiiieeiiiieeeens PT1/8"x 1/4"............... 1
287-2........ HBS814GH-287-2.......... ValVe ..o PT1/8"x 1/8".....cceee. 1
287-3........ HBS814GH-287-3.......... JOt PIPE e e 1
287-4 ........ HBS814GH-287-4.......... O-RiNG coiiiieie e 8X45x19. ..o 1
290 ........... HBS814GH-105............. Cross Socket Head SCrew ..........ccoccveveennenen. 1/4"-20 x 5/8"L ............ 2
201 ........... HBS814GH-143............. WESKNET .. 6.3x16x1.5....... 2
292 ... HBS814GH-292.............. SUPPOIT PIALE ... e 1
400 ........... HBS814GH-400............. LIMIE PIALE ...t e 1
401 ........... HBS814GH-143............. WaASKHET .. 6x16 x 1.5mm............ 2
402 ........... TS-0207031 ......cevvveeee. Socket Head Cap SCrew .........cccceevviveeeennnen. 1/47-20 x 5/8” .............. 2
403 ........... TS-0570011 ..o NUL L VA i 1
404 ........... TS-0208071 ......ccceeeeeee. Socket Head Cap SCrew ......ccoeeeeeeeeeeciiceennnn 5/16”-18 x 1-1/4” ......... 1
405 ........... HBS814GH-405............. BraCKet ... e 1
406 ........... TS-1550041 .......ccovveeenee. WaEASKNET ..o MB .o 2
407 ........... TS-133032 ..., Pan Head Phillips SCrew ..........ccooccvvvveeeeeenn. M5-0.8 X 10.......eeeeeeenn. 2
408 ........... HBS814GH-408............. LIMIT SWITCH ..eeeiiiiiiiecee e e 1
409 ........... TS-1550021 ......ccevveennee. WESKNET ..o M4 .o 2
410 ........... HBS814GH-410............. Pan Head Phillips Screw ..........ccocceevviieennnns M4-0.4 x 30L............... 2
800 ........... HBS814GH-800............. Gear BoX ASSEMDIY .....coiuiiiiiii s e 1
801........... HBS814GH-801............. KBY e 6X6X40L ...cuuveeeene 1
802 ........... HBS814GH-802............. MOLOF...eeeeeeee e 1HP, 110/220V, 60HZ,1PH...... 1
802-1........ HBS814GH-802-1.......... MOLOF....ceeeeeeeciee e 1HP, 220/400V, 50HZ,3PH...... 1
................. HBS814GH-MF.............. Motor Fan (N0t SNOW) ........ccooiiiiiiiiiiiiiiiiiees e siieeeesene L
................. HBS814GH-MFC ........... Motor Fan Cover (Not ShOW).........cccuviiiiiiiiins v 1
803 ........... TS-1505041 .........oeeeeeeen. Socket Head Cap SCrew ........cccvveeeeeeeeeiinnens M10-1.5 x 30L............. 4
804 ........... TS-2361101 ........eveeee LOCK WaSher.......cuvvviiiiiiic e MLO .. 4



Gear Box Assembly

i . g/ 800-48
800-4
B00-5 :
i 800-6 [ o
i
| |

BD&—SQI?]”4T

B00-49

o B00-4
B00-45(3) L~
B00-54
R BoR-22
BOD-40
BOO-40
|
800-51
800-42
@—aun-n
800-39
AOD-51
800-52(3)




Parts List: Gear Box Assembly

Index No.

800-12.......
800-13.......
800-14.......
800-15.......
800-16.......
800-17 .......
800-18.......
800-19.......
800-20.......
800-21.......
800-22.......
800-23.......
800-24 .......
800-25.......
800-26........
800-27 .......
800-28.......
800-29.......
800-30.......
800-31.......
800-33.......
800-37 .......
800-38.......
800-39.......
800-40.......
800-41 .......
800-42 .......
800-43.......
800-44 .......
800-45.......
800-46........
800-47 .......
800-48........
800-49.......
800-50.......
800-51.......
800-52.......
800-53.......
800-54 .......
800-55.......
800-56........
800-57 .......

Part No.

HBS814GH-800............
HBS814GH-800-1 ........
HBS814GH-800-2 ........
HBS814GH-800-3 ........
HBS814GH-800-4 ........
HBS814GH-800-5 ........
SB-8MM......cccviiiiiiiee
HBS814GH-800-7 ........
TS-1502071 ........ceveeee
HBS814GH-800-9 ........
HBS814GH-800-10 ......
HBS814GH-800-11 ......
HBS814GH-800-12 ......
HBS814GH-800-13 ......
HBS814GH-800-14 ......
HBS814GH-800-15 ......
HBS814GH-800-16 ......
HBS814GH-800-17 ......
HBS814GH-800-18 ......
PWBS14-123................
TS-1523011..........oeeeee
HBS814GH-800-29 ......
HBS814GH-800-22 ......
HBS814GH-800-23 ......
HBS814GH-800-24 ......
HBS814GH-800-25 ......
HBS814GH-800-26 ......
6291479
5513018......ccccceiiee
HBS814GH-800-29 ......
HBS814GH-800-30 ......
HBS814GH-800-31 ......
HBS814GH-800-33 ......
HBS814GH-800-37 ......
HBS814GH-800-38 ......
5519933......ccciiiiiiis
1020A-292 ......oevvveeinns
HBS814GH-800-41 ......
HBS814GH-800-42 ......
HBS814GH-800-43 ......
HBS814GH-800-44 ......
TS-1533042...................
HBS814GH-800-46 ......
TS-1503051.........uveeee.
HBS814GH-800-48 ......
HBS814GH-800-49 ......
HBS814GH-800-50 ......
HBS814GH-800-51 ......
TS-1533032.......c.0vveee.
HBS814GH-800-53 ......
HBS814GH-800-54 ......
HBS814GH-800-55 ......
HBS814GH-800-56 ......
HBS814GH-800-57 ......

Description Size Qty
Gear BOX ASSEMDIY .....cciiiiiiiiiiiiie e cciies ceeee s 1
Gear BoOX ENCIOSUIE ......c.uuiieiiiiiee e ittt 1
(1T T = o) 60 V=] P 1
Speed-Changing Gear Shaft .........cccccoiiiiies v 1
SPEEU LEVET ...ttt e 1
ST o] 1] oo [P P T PP PP PP PPPRPPN 1
Steel Ball ......ooovviiiiiiii 8 1
Speed INAICAOr Di@l .........ooeiiiiiiiiiiiiieiiiiees e 1
Socket Head Cap SCrew .........cccceeeveveeeennnnnn. M5-0.8 X 28L.........c..... 1
WOIM SNAFL.....coiiiiiii e e 1
Speed-Changing RO ... s ceeeecrr e 1
Speed-Changing KEY .......ccoii s ceeee i e e snaare e 1
B0 £ (o1 ST o] 1o IS USSR 1
PN I | R 2
BB e 1
(1T | TR 1
BB ettt 1
WASHET .. e 4
BUSHING BIracCKet .......cocuuiiiiiiiiiie et e 1
C-Retainer RiNG.......cceveiiiiiieiiiiee e R35 e, 2
Socket Set SCreW .......uvvveveeeviiiiiiieieeee e M6-1 X 6L ..., 2
Bearing .....ccevvveviieiieiiieeeeeeeeeeeeeeeeee e 6003LLB .......evvvvrnrnnnnns 2
GOV e 1
GeAI SNAMT ...eiiiiiee e e 1
BB e 1
BB e 1
(1T | TR 1
KEY ittt 5X5X32L cccviiiiiiinen 1
C-Retainer RiNG.......ccueveiiiiiieniiie e S17 e 2
Bearing ......ccoveeeiiiiiiiii e 6003LLB ....oeveeere 1
Bearing ......ocoveeeiiiiiiiiii e 6007LLB ...oevveeee 1
C-Retainer RiNG.......cceveiiiiiieiiiiie e RB2 ..o, 1
Oil Seal.....oeviiiiiiie i 62X 35X8 . 1
Drive Gear Shaft ..o e 1
WOIM GEAN ... 1
C-Retainer RiNg.......ccooeevieiiiiiieiceceeeeececceen S25. 2
KBY i 6X6X20L ...ccvvvrvnnnnnn, 2
BeAring ..c.covvvvveiiieiieeeeeeeeeeeeeeeeeeee s 60205LLB ........ovvvvnnnns 2
BeArNG SPACET ... ..iiiiiiiiiie it e 1
(6701 1
O-RiNG e 35X29X3 i 2
Cross Round Head Screw.........ccccoecveeeennnen. M5-0.8 x 13L............... 3
PIUG v = T R 1
Socket Head Cap SCrew ........cccvveeeeeeeeeiinnens M6-1 X 20L.......oeeeeeeen. 4
VENE PIUQG ..ttt teeee e e e e 1
SCAIE e —ae e e 1
RIVEL ..o 2X A 2
BEANNG COVET ....uiiiiiiie ittt ittt e e e et e e e e e e 1
Cross Round Head Screw..........ccccceeeeeeinene M5-0.8 x 10L............... 3
Gear BOX GaASKEL ... ...uuviiiiee it cciies ceeee st e e e e s e nnrraeeeee s 1
o 0T PR PTL/4" ..o 1
Oil level gauge ....ccoceeviiieeeiie e, 19 e 1
O- RING coteiee e 15.8%x2.4b..ccceeiiienns 1
C-Retainer RiNG.......ccccveiiiiieiiiiiee e 2 1



Electrical Control Box Assembly

1914) 13
- 17(16] 23
. ¥
| 11__,..1"’ /
8 'I'J||1|5] 2505 17036) 3
| = P
3 -
Eﬁ 16(5)
2
15
1B

10



Parts List: Electrical Control Box Assembly

11

Index No. Part No. Description Size Qty
................. HBS814GH-271A........... Electrical Control Box Assembly .......c.cccccccoes v 1
1., HBS814GH-N-1.............. \V/F=To] g 1= ([l @0 1] r= Vo1 (o ] S PREPRR 1
2 i, HBS814GH-N-2 ............. \V/F=To] g 1= (ol @0 1] r=To1 (o SR PSEPRR 1
IC IR HBS814GH-271-3.......... Push-Button Start (Green)........cocveeviiiiiiieiis e 1
4 HBS814GH-271-4.......... Push-Button Stop (Red) ........eeviiiiiiiiiiiiiciit e 1
5. HBS814GH-271-5.......... SeIECIOr SWILCN ...t e 1
(ST HBS814GH-271-6.......... Emergency-Stop SWILCh .........oooiiiiiiit 1
T HBS814GH-271-7.......... TrANSTOMME ...t e 1
8 e HBS814GH-N-8.............. (@777 [0 Lo [ PSSR 1
9 e HBS814GH-N-9.............. LIMIE SWITCR .t e 1
10 e HBS814GH-271-11........ U Y= o PP 1
11 . HBS814GH-271-12........ S ittt ee e 1
12 e HBS814GH-271-20........ MOUNE Gl .o e e e e e 1
13 . HBS814GH-271-13........ Cover Electrical ENCIOSUNe ..........coociiiiiiiiees e 1
14 ... HBS814GH-271-14........ Electrical ENCIOSUIE ...........uuiiiiiiiiiiiieeees e 1
15 HBS814GH-271-24........ GrOUNG ST e eteeee ettt e et 1
16 e TS-1550031 .....cceveveeneee. WaSher ... M5 . 6
17 s HBS814GH-271-34........ TAP SCrEW ..ot M4 X8, 16
18 .o HBS814GH-271-21........ DiN-RaAIIS ...t e 1
19 . TS-133032 ..., Phillips Pan Head Machine Screw ................ M5 X 8., 4
20 ...l HBS814GH-271-25........ POWEE CabIE ... e 1
21 HBS814GH-271-28........ PUMP CaDIE ..ot e 1
22 i HBS814GH-271-26........ 1Y o) (o] g @2 1] [ 2RO PPPP 1
23 e HBS814GH-271-27........ [T 01 0= o = PP 1
24 HBS814GH-271-29........ CoNtrol Cable.......cooviiei e e 1
25 ... TS-2284082 ... Phillips Pan Head Machine Screw ................ M4 X 8..oovvvvvviieienen, 5
26 i HBS814GH-271-18........ (670] (o J ©] 1 « J TR PP RO P PR OPPPRPN 5
33 e TS-1532052 ......covvvveeee. Phillips Pan Head Machine Screw ................ M4 X 15, 4
38 ... HBS814GH-271-38........ Spark Eliminator (not shown) ............ccccceee. 1uF/120Q2E/1G30...... 1



Electrical Connections

L1
50 [
Y .l E
ACLUUN L3 5 l:
POWER  PE aa (L C L
1L
If"_"\. rO—T—C7 r.f—-\l r—CT |
@ [375] ® G y
OL 013 2 Vg W3 4 L3
L 400v  Q
U1 V1w [PUMP) 0000000000 )
P P ———— TR
LM (00000000007
= o AC 24V ©
_1 1
M :Motor
PUMP :Cool pump EMG '*‘““3 SC 6 7
TR ETransl‘Grm er 9 o ,H" Rﬂ\i
FU :Fuse N
oL :Overload 4
FU -Fuse OFF
MC :Magnetic Contactor 3
R :Relay g
LS :LImlt Switch LS ‘%‘ ON = oL
ON :Start Button 4 ™
OFF  :Stop Button °oe M)
SC :Choice Switch KM
EMG :Emergency-Stop Swiich /]

12






